SUZUKI

GV1400

GB RADIO KIT

INSTALLATION MANUAL



CONTENTS

COMPONENT PARTS .ttt ittt ittt it e et e ea i e ia s aesnnennns (2) —(4)
CB RADIO KIT (38800-24820) .. ...vvvviererennaaneeeeeeneniinnnnnnns (2)
CB CO-RIDER REMO-CON KIT (37800-24830) .......vuuunernneneenenennns (4)
HEADSET JUNCTION LEAD WIRE (39800-24820) ..........ccuvvvenaeennnn. (4)
MOUNTING PROCEDURES ... .\ttiietttttiiiie et ittiaanneaneannns (5) — (25)

Mounting procedures for CB radio kit



COMPONENT PARTS A (2)

CB RADIO KIT (38800-24820)

No. | Q'ty Description No. | Q'ty Description

11 1 Condenser, CB Unit 1-14 1 Screw, 4x8mm

1-2 1 Filter, Motor Noise 1-16 1 Bolt, 5x10mm

1-3 1 Switch Assy, CB Chan Select, FR || 1-16 1 Bolt, 5x16mm

1-4 1 CB Transceiver Kit 1-17 1 Screw, 4x12mm

1-5 1 Switch Assy, CB Back Up 1-18 1 Screw, 4x25mm

1-6 1 Antenna Assy, CB Transceiver 1-19 2 Nut

1-7 1 Indicator Assy, CB Transceiver 1-20 2 Washer, Lock

1-8 1 Holder, Antenna Bar 1-21 1 Washer

19 1 Grommet 1-22 1 Screw, CB Condenser, 6x10mm
1-10 2 Grommet 1-23 1 Wire, Body Earth

1-11 1 Spacer, 5.2x8x7.5mm 1-24 1 Switch Assy, CB Transceiver Power
1-12 1 Grommet

1-13 2 Clamp, L: 185mm

(1-1) (1-22)

(1-16)
E _\——(1-20)

i (1-5)
|




(3) COMPONENT PARTS

— (1-6)

(1-10)  (19)
(1-8)

Brn) ’
(1:7) /\/

(1-19) x 2—@

(1-13) x 2

< 0000000000007 060000000 i_:D

(1-23)



(4)

COMPONENT PARTS

CB CO-RIDER REMO-CON KIT (37800-24830)
No. | Q'ty Description No. | Q'ty Description
21 1 Wire, CB Channel Select Switch 24 1 Panel, Tuner Assy, No. 2
2-2 1 Switch Assy, CB Chan Select, RR
2-3 1 Grommet, Wire

(2-1)

(zr) @_ (2:3)

NOTE: For the installation of the CB co-rider remo-con kit, refer to Item 19.

HEADSET JUNCTION LEAD WIRE (39800-24820)

(2-4)

NOTE: For the installation of the headset junction lead wire, refer to 1tem 20.

No. | Q'ty Description No. | Q'ty Description
3-1 1 Plate, Headset Connector 35 1 Grommet
3-2 1 Wire, Headset Connector, RR 3-6 ; 2 Clamp, L: 120mm
3-3 1 Wire, Headset Connector, FR 37 2 Screw, 4x6mm
34 2 Holder, Headset Connector
(3-4)
(3-3) (3-7)
(3-5) (3-1)
(36) x 2
0} [T



(5)

MOUNTING PROCEDURES

Mounting procedures for CB radio kit

1.

Detach the right and left cowling box lids
with the ignition key. Remove the right and
left cowling panel boxes by removing the
screws as shown in Fig. 1.

Right side: 6-4x16mm truss head screw

Left side: 4-4x16mm truss head screw

Cowling box lid, L

4x16mm Truss head screw

Cowling panel box, L

Fig. 1

2. Detach the battery cover under the right
cowling panel box. Disconnect the negative
(=) cable from the negative (—) terminal of

the battery.

Fig. 2

Tapping screw

NOTE:

Remove the fuse box on the right side at this
time. Remove the tapping screw to take off
the white cover. Take out the fuse box by
unfastening the claw at the back of the fuse
box.

Cowling box lid, R

4x16mm Truss head screw

E____

4x16mm Truss
head screw

Cowling panel box, R

Battery cover




MOUNTING PROCEDURES (6)

3. Removing the seat and frame cover. the rubber hose at the back of the seat.
1) Remove the right and left saddle bag lids. 4) Remove the 6x10mm truss head screws
2) Remove the 8x25mm bolts at both sides that attaches the under-cover comp. on
used to secure the seat to the frame. each side.
3) Raise the seat end with both hands and un- 5) Unsnap the frame cover component from
snap the 2 snaps on each side. Disconnect ~ the body by pulling it with both hands.

Saddle bag lid, L

N PR
-

N
Y _
Teas PPg

\

Rubber hose

— Saddle bag

8x25mm Bolt

Frame cover comp., L ( N

Under cover comp., L 6x10mm Truss head screw

LEFT SIDE SHOWN
Fig. 3

4. Detaching the handle cover.
1) Take off the lid with a standard-tip screw-

driver. Remove the 2 screws inside. Ignition key cap
2) Remove the cap of the ignition key hole by

turning it counter-clockwise and lifting it

up. \_

3) Disconnect the 4P coupler.
4) Remove the rubber frame head cover seal.

Handle cover

Frame head cover seal

Fig. 4



(7) MOUNTING PROCEDURES

5. Detaching the upper frame cover.
Remove the three screws and two bolts as

shown in Fig. 5.
E— 6x20mm Pan head screw
@& — Plain washer
Burring washer
&
6x16mm Truss head screw
Fig. 5 6x25mm Hex. blot

6. Detach the right and left frame head covers
by removing the three screws as shown in
Fig. 6.

4x16mm Truss head screw

? Frame head cover, R

5x16mm Pan head screw

Frame head cover, L

5x16mm Pan head screw

Fig. 6



MOUNTING PROCEDURES

(8)

7. Detaching the right & left and central front
cowling covers.

1) Remove the ‘“Cavalcade’”” emblem on the
headlight by removing the 2-3x12mm
SCrews.

2) Remove the silver lids attached to the right
and left front cowling covers by turning

6x20mm Pan head screw

\
Front cowling cover, R

Front cowling
center cover

them counter-clockwise and detaching the
front cowling covers by removing the
6x20mm pan head screws fitted inside.

3) Take off the front cowling center cover by
removing the four screws as shown in
Fig. 7.

Front cowling cover, L

Fig. 7

8. Detach the windshield by removing the
2-6x16mm truss head screws as shown in
Fig. 8.

Fig. 8

6x20mm Truss head screw

5x16mm Truss head screw

Windshield

, ,,@_, = @
| e ]
;,,umull.ygl: \\

6x16mm Truss head screw



(9) MOUNTING PROCEDURES

removing the 4 screws as shown in Fig. 9.
Remove the right cowling cover assembly
following the same procedure.

9. Remove the left side cowling cover ass’y by JL

) 4x16mm
Plain washer |- Truss head

screw

-
= | %5
0 @} Side cowling
\\ \ ) cover assy, L
Plain washer é
6x12mm Truss head screw

4x16mm Truss

LEFT SIDE SHOWN head screw
Fig. 9
10. Removing the right and left body cowling 3) Remove the remaining 3 screws on each
components. side.
1) As shown in Fig. 10-1, turn the rearview 4) Disconnect the turn signal lamp couplers
mirror in the direction of the arrow to remove the body cowling component.

{inward) and remove the upper screw at
the inside of the boots.
Remove the screw on the other side fol-
lowing the same procedure.

2) In Fig. 10-2, remove the screw shown by
the arrow. Repeat this procedure on the
other side.

Rear view mirror
Boots

6x16mm Trass head screw

6x16mm Pan
head screw

Fig. 10-1

Body cowling comp.

6x16mm Truss head screw

6x16mm Truss head screw

Fig. 10

LEFT SIDE SHOWN




MOUNTING PROCEDURES (10)

11. Detaching the meter cover. . 3) Detach the meter cover by removing the
1) Remove the speaker grille on each side. 3-5x12mm truss head screws on the front
2) Remove the four 4x16mm truss head side
screws on each side. '

NOTE:

These screws hold the fairing panel firmly
fitted together.

5x12mm Truss head screw

Fig. 11-1

Meter cover

4x16mm Truss head screw

Meter cover

Fig. 11-2



(11) MOUNTING PROCEDURES

12. Mounting the CB channel select switch ass’y 2) Secure the wires of the CB channel select
{1-3). switch to a hook at the rear side of the
1) Install the switch ass’y (1-3) on the left left handle switch. {Fig. 12-2)
handle switch together with the radio 3) Clamp the wires at 4 places and connect
channel select switch (1-3) using a 4x the 4P coupler at the end after mounting
40mm tapping screw. the CB transceiver. (Fig. 12-3)

CB chan select switch
assy (1-3)

Fig. 12-2

Radio chan
select switch (1-3)

4x40mm Tapping screw

[

020

4P coupler

Fig. 12-3

Fig. 12-1



MOUNTING PROCEDURES

(12)

13. Mounting CB transceiver indicator ass'y

(1-7).

1) Detach the left-side small window blind
cover of the meter panel by removing the
2 screws.

NOTE:

One of 2 screws removed and the blind cover

are no longer needed.

2) Mount the CB transceiver indicator ass’y
(1-7) on the meter panel as shown in Fig.
13.

(1-11) Spacer

Unnecessary

—d———————n

Meter cover
FRONT SIDE SHOWN

Fig. 13

4x25mm Tapping
screw (1-18)

NOTE:

As shown in Fig. 13-1, mount the ass'y with

the arrow-marked hole at the back of the

indicator facing downward.

Notice that the spacer (1-11) is fitted only at

one side.

3) Mount the meter cover by reversing the
procedures in Item 11 with the following
screws:
3-6x12mm truss head screw
8-4x16mm pan head screw

Back side

Fig. 13-1
CB transceiver indicator ass'y
(1-7)

4x12mm
Screw {1-17)

> LEFT SIDE



(13)

MOUNTING PROCEDURES

14. Mounting the CB back-up switch ass’y (1-5)

1) Remove the headlight beam adjuster knob
by loosening the 3x12mm screw.

2) Remove the nut used to secure the ad-
juster to the fairing panel.

3) Remove the headlight by removing the 2
bolts on each side.

4) Disconnect the bulb connector. Remove
the headlight ass’y and the horn.

5) Drill a 12mm dia. hole through the plastic
inner cowling cover above the horn as
shown in Fig. 14-3.

Headlight beam
adj. knob

3x12mm
screw

Nut

Plain washer

0 D—
g

Fig. 14-1

CB Back up switch

(1-5)

6) Fit the switch ass'y through the drilled
hole. Instali the plate, washer, burring
washer, nut and rubber cap in this order.

7) Route the wire rearward along left side of
the frame to transceiver location and
clamp.

8) Attach the horn.

9) Connect the bulb connector and mount
the headlight into position.

10) Attach the headlight beam adjuster and
install the knob.

Headlight

Fig. 14-2

W

BN
-

Wi

rmr—\nrm\

T

©)

=

/!

12mm dia.
Drilled hole

Fig. 14-3

iy

5
\

Plate

Q@)____“_ Washer
©7 Burring washer

@7 Rubber Cap

P



MOUNTING PROCEDURES

(14)

15. Mounting the CB transceiver power switch
ass’y (1-24).
1) Make a rectangular hole 28mmx65mm in
the left-side fairing panel (Fig. 15).
2) Put the CB transceiver power switch (1-24)

Drilled hole

28mm

65mm

Fig. 15

16. Mounting the CB transceiver kit (1-4).

1) Install the motor noise filter (1-2) on the
CB kit (1-4) with a 4x8mm pan head
screw and a plain washer (1-14) as shown
in Fig. 16-1.

into the hole after removing the 2 nuts
and bracket from the back side.

Attach the switch with the bracket and 2
nuts from the backside of the fairing
panel.

(1-24)
CB Transceiver
power switch

Bracket

2) Remove screw and clamp securing com-
pressor wires. (Fig. 16-2)

3) Disconnect the black 2P coupler (male)
and the white 2P coupler (female) and
bring the white coupler out from behind
the compressor.



(15)

MOUNTING PROCEDURES

4) Connect a male 2P coupler from the
motor noise filter (1-2) to the white
female 2P coupler. Connect the female 2P

5) Mount the CB transceiver kit (1-4} onto
the frame in front of the compressor with
a 5x10mm bolt and a bx16mm bolt.

coupler from the filter to the black male
2P coupler.

4x8mm pan head screw
? with plain washer (1-14)
l Motor noise filter (1-2) \
Coupler

| T

Compressor

e White

Coupler

Fig. 16-2

ig. 16-1
Fig Corrugated spring washer (1-20)

5x10mm Hex. Bolt

(:! m@—— Corrugated spring washer (1-20)
5x16mm Hex. Bolt {1-16)

Fig. 16-3



MOUNTING PROCEDURES

(16)

17. Mounting the CB transceiver antenna ass'y
{1-6) and tuner antenna ass'y.
NOTE:
CB antenna ass'y is mounted on the right
side and the tuner antenna ass’y, on the left
side.

NOTE:
Use the tuner antenna currently attached to

the audio antenna bar.

1) Remove the tuner antenna bar and dis-
connect the antenna wire from the tuner
which is already installed.

2) Run the antenna wires through the anten-
na bar holder (1-8). Install the antenna
base covers and grommets (1-10} onto
antenna wires. See Fig. 17-1.

3) Fit the antenna ass’y ends to the holder
(1-8) from the bottomside and secure
with a spacer and nut.

4) Secure the antenna bar holder (1-8) to the
travel trunk frame using 2 existing self-
locking-nuts. See Fig. 17-2.

b) Attach the antenna assemblies to the
holder (1-8) with a rubber washer between
them. See Fig. 17-2.

D/‘ Spacer Antenna bar holder (1-8) Spacer M

’32 PITATISIIRINZIILII 2SR

Grommet
(1-10)

Antenna wire

Grommet Grommet
(1-9) (1-10)




(17)

MOUNTING PROCEDURES

Use the antenna removed from
the audio set.

e
|
I L,
! [
i
i
|
|
i
|
: Tuner antenna
| assy
|
|
|
|
|
} Rubber
| washer
|
|
]
|
|
|
|
I
nut
Fig. 17-2

18. Connection of the antenna wires

1) Fasten the antenna wires with the existing
clamp under the travel trunk as shown in
Fig. 18-2.

2) As shown in Fig. 18-3, run the antenna
wires through the inside of the frame and
fasten at the arrow-marked point with the
existing clamp.

CB transceiver
antenna assy (1-6)

Rubber -

washer

Self-locking
nut

3) Clamp the wires at 6 points along the
frame as shown in Fig. 18-1.

4) Connect the wires from the tuner antenna
ass'y to the antenna connector {black)
leading out of the tuner kit.

5) Connect the wires from the CB antenna
ass'y to the antenna connector (black)
leading out of the CB transceiver kit (1-4).



MOUNTING PROCEDURES (18)

Fig. 18-2

Fig. 18-3

Fig. 18-1

Fig. 18-4




(19)

MOUNTING PROCEDURES

19. Procedures for mounting the CB co-rider

remote-control kit (37800-24830)

1) Remove the 4 bolts inside the travel trunk
to take off the remote-control box.

2) Remove the 2 screws used for mounting
the radio channel select controller and the
upper-side bracket, and the 2 screws to
exchange the outside panel of the box.

NOTE:

The detached panel and upper-side bracket

are no longer needed.

3) Install the CB channel select switch ass'y
(2-2) with a bracket and the 2-4 x 30mm
screws of the bracket removed in “‘2)”
above.

CAUTION:

When mounting the rear headset, fit a plate
to the bottom of the remote-control box.
Pre-fit the plate (3-1) with 2-4 x 6mm
screws (3-7).

Remote-control box

(2-4)
Panel

4) Replace the existing grommet with the
grommet (2-3).

Run both wires of the CB channel select
switch ass'y (2-2) and radio controller
through the grommet (2-3).

5) Instal! the remote-control box onto the
travel trunk.

6) After running both the CB and radio cont-
roller wires through the grommet (1-12),
join the respective couplers in the trunk
and fit the grommet into place.

6P coupler (white) : Radio controller
4P coupler (black) : CB controller

7) Attach the wires with the clamps inside
the travel trunk. '

8) Connect the CB channel select switch wire
to CB channel select switch ass’y. Attach
the wire with clamps at 6 points in the
middle.

A

— CB channel select
switch assy (2-2)

Fig. 19-1

Radio channel select
controller assy

Bracket




MOUNTING PROCEDURES (20)
o~
D=
Sv?it(::ll‘\a::sil select ' § @ ?zr_%r)nmet

Fig. 19-2

20. Procedures for installing the headset junction
lead wire set (39800-24820)
20-1 Mounting procedures for the rear headset
junction lead wire.

1) Attach the plate (3-1) following the pro-
cedure in “’3)"” of Item 19.

2) Remove the protective paper from the
headset connector holder (3-4) exposing
adhesive surface. Stick the headset con-
nector holder to the plate under the
remote-control box, mounting the rear
headset connector in the direction shown
in Fig. 20-1.

Remote-control box

(T

(3-4)
Headset connector holder
/

\ Cap
Fig. 20-1 >\

_;’/)——"v
(2-1)
CB channel select switch wire ﬁr-?I;‘)met

3) Join the DIN connector (with a cap) at
the female side of the rear headset
connector wire (3-2) to the holder (3-4).
Clamp to the hand rail as shown in Fig.
20-2,

4) Clamp the remainder of the wires as
shown in Fig. 18-1.

5) Connect the 5P DIN connector of the
connector wire to the DIN connector of
the tuner kit.

NOTE:

Refer to table 35 to see the procedures for

connecting with the tuner kit.

Headset connector wire, RR



(21)

MOUNTING PROCEDURES

(3-6)
Clamp, L: 120mm

Fig. 20-2

20-2 Mounting procedures for the front headset

junction lead wire.

1) Drill a hole of 22mm dia. in the left
frame head cover as shown in Fig. 21-1.

2) Pass the connector through the hole of
the grommet (3-5) and secure the grom-
met into the drilled hole of the cover.

3) Attach the headset connector holder
(3-4) in position as shown in Fig. 21-1 by

(3-3)
Headset connector wire, FR

(3-5) Grommet

Fig. 21-1

removing the protective paper.

4) Join the 5P DIN connector leading out
of the tuner kit case to the connector of
the front headset.

NOTE:
Refer to table 35 to see the procedures for
connecting with the tuner kit.

5) Clamp at the location shown in Fig. 21-2.

/ Q—— Protection paper

(3-4)
Headset connector holder



MOUNTING PROCEDURES (22)

Clamp, L: 120mm

Fig. 21-2
21. Install the condenser (1-1) at the side of the NOTE:
CB transceiver kit (1-4). When a cruise control has already been in-
Attach ground wire terminal, and tighten stalled, this screw becomes unnecessary.
together with a 6x10mm pan head screw and The illustration below shows a condition
a plain washer (1-22). where the cruise control has been installed.

Ground wire

(1-22)
6x10mm Screw

Cruise control

(1-1)
Fig. 22 CB unit condenser




MOUNTING PROCEDURES

(23)

22. Connect the respective mounted components

M
g4y
Jjolow
10ss91dwo?
Em____ A/Y
A/8
M8
@
c
=]
o
c
‘n
>
5
—
s
X
o~
H .
> .2
=L
2 .c
o
© °
s 2
g
m
©s3
E =
= 3
=
ez

°qm g

euualue 104 fom

a/4

{c.

/4 10398UU0D

“ Ni1Q

A/8

== >

131dnod 4y

yueg @

i(F

)1
V4

L

(1-2)
2JIM Y21iMs
193j8s jsuuey)d g9

e/

{L-1)
Jasuapuos uun g9

N\ a

& A, sse yarims samod
laAai3osued] g9

181dnod

(re-t)

s

{e-1)
A,sse yorims

1988s jauueyd) g9

10328UU03
NI

=t

19 oipny

%.—OvOUECOU

NIQ

dweyn

i

(1)

A,sse 103edlpui
19Aia9suURl | g9

Fig. 23



MOUNTING PROCEDURES

(24)

23. Mount the right and left body cowling
assemblies.
1) Connect the coupler of the turn signal
lamp.
2) Mount the assemblies by reversing the
removal procedures outlined in Item 10.
24. Mount the right and left side cowling cover
assemblies by reversing the removal proce-
dures outlined in Item 9.
25. Fit the windshield into position.
26. Mount the 3 pieces of the front cowling
cover and the emblem into position.
27. Mount the right and left frame head covers
into place.

Ground wire {1-23)

©

28. Mount the frame upper cover into place.

29. Mount the handle cover, the lid, the cover
seal and the ignition key plate in their re-
spective positions.

30. Mount the seat, the right and left frame
covers, and under covers in their respective
places.

31. Connect negative (—) cable and ground wire
(1-23) to negative (—) terminal of the bat-
tery. Connect other end of ground wire to
brace as shown in Fig. 24.

Brace

-

Battery

Fig. 24

32. Check the functions of the following parts:

1) Make sure the wire harnesses and cables
have been correctly connected. Try to
more the handlebars in both directions as
far as they will go to make sure the cables,
etc. are tensioned correctly, and not bent
or caught by anything.

2) Make sure the CB kit has been mounted
securely.

3) Make sure the CB switch can be turned on

when the ignition switch is at “ACC”
position and see that the CB controls
work correctly.

4) Recheck to make sure the wire harnesses
and cable wiring are secured and correctly
installed.

33. Make sure the bolts, nuts, screws and snaps
are tight. Retighten if necessary.

34. Attach the right and left speaker kit grilles
into place.



(25)

MOUNTING PROCEDURES

35. Appended drawing Table of connecting pro-
cedures of the CB kit

Audio case,
Right side

Audio case,
Left side

N

5
]

Cl’—_fd: I'—'H____ Harness at body side
apP (power source)

WHITE

2p
WHITE

7P
BLACK

:E: R-side speaker

D_——__ Tuner channel indicator

> Earthing wires (screwed to body)

_—:—_s@
]

(T}

[FrRoNT

=]
=]

|ReEAR

—C ]

2pP
WHITE

6P
WHITE

ap
BLUE

Clg__:—_: L-side speaker

|

Tuner controller, RR

|

Radio channel select switch

8p
GRAY

6P
BLACK

6P

GRAY

BLACK

Connect as shown in the above illustration.

Fig. 26

e
]
D'—_——‘-— C.B set body

D: Headset connector wire, FR

D: Headset connector wire, RR

= >X—— Antenna



Printed in Japan

280-4821-00

SUZUKI|@Clarion

AUDIO SYSTEM
OPTIONAL PARTS OWNER'S GUIDE

MOTORCYCLE CB TRANSCEIVER

OPERATION

CB CONTROL UNIT

FEATURES

Caution:

B Digital PLL synthesizer system providing stable frequency synthesization
and compact circuit design.

B Dual conversion superheterodyne receiver ensuring high sensitivity and less
image interference.

Up and down pushbutton channel selection for one hand safety operation
with previous channel memory.

Digital LCD channel display and indicators ensuring optimum readout of
CB informations under a wide range of brightness.

High performance noise canceler provided.

Anti vibration and water resistant construction.
M UP/DN switch on handliebar and passenger sheet.
M Built in CB TX moniter.

1. Use this equipment only on a 13.8 VDC negative ground power source.

2. Observe that this unit is properly and securely connected to 40 channel CB
antenna such as the genuine SUZUK! CB antenna.

CHANNEL INDICATION NUMBER RESPONDS TO
FREQUENCIES ALLOCATED

N

Qo\:‘““/‘ ‘

Ch MHz Ch MHz Ch MHz Ch MHz
1 26,965 11 27,085 21 27,215 - 3t 27,315
2 26975 12 27,105 22 27,225 32 27,325
3 26,985 13 27115 23 27,255 33 27,335
4 27,005 14 27,125 24 57,235 34 27,345
5 27,015 15 27,135 25 27,245 35 27,355
6 27,025 16 27,155 26 27,265 36 27,365
7 27035 17 27,165 27 27,275 37 27,375
8 27,055 18 27,175 28 27,285 38 27,385
9 27,065 19 27,185 29 27,295 39 27,395
10 27,075 20 27,205 30 27,305 40 27,405
FUNCTION
® Rotate the SQUELCH control all the way counter-
clockwise. Now hissing sound should be heard.
® Rotate the SQUELCH control slowly clockwise
until the background noise just disappears. At this
] 10 point, the CB receiver will be quiet and allows the
radio/cassette player heard through speaker or the
headset (of both the rider and the passenger) but
an incoming CB call will overcome the squelch
action and be heard while eliminating the sound
from the radio/cassette player.
(o] 10 ® Press the channel selector W/abutton to A side to
select the desired channel upward (toward channel
To select upward 40) and press to W side to select downward
(toward channel 1). Each time the button is
pressed, the CB unit tunes to the next higher or
© N = lower channel. To select channels upward or
o) - downward rapidly, press the channel selector
button to either side and hold it in position. Re-
lease the button when you have selected the de-
sired channel. If you select upward beyond chan-
nel 40, the unit next selects channel 1 and con-
tinues; and if you select downward beyond chan-
To select downward nel 1, the unit next selects channel 40 and conti-
nues.
o @ .
® To transmit, press the TALK button on the

handlebar and hold it in position. Release the
button to receive. Speak in a normal manner like
as speaking into a telephone. Release the button
to receive.

Note:e During transmitting, the sound from the
radio/cassette player is deactivated.

POWER SWITCH

VOLUME CONTROL

Turn this knob clockwise until a click is heard CB to switch the unit on. To
switch off, turn this knob counterclockwise until a click is heard CB.

Volume is increase by turning this knob clockwise.

CB CONTROLLER

HANDLE SWITCH

SQUELTCH CONTROL

Eliminates CB background noise {hissing)
heard between transmissions and enables
automatic switch-over between CB calls
and the radio/cassette player.

Press to activate the transmitter; release

CB TALK button.
to receiver.

¥/ DOWN/UP channel selector button

Depress to select the next channel number: depress to a (rightward) and
the channel goes up one; depress to ¥ {leftward) and the channel goes
down. When the button is pressed to either side over approximately one
second, the channel goes continuously up or down.

PASSENGER SWITCHJ

CB INDICATOR

PASSENGER SWITCH

For use with the tandem passenger and
operates in the same manner as the
above TALK button or CH selector
button.

TX: (transmit) indicator.

Lights up while transmitting (the press-
talk button on either handlebar or
passenger assist bar depressed and held
in position).

CH: channel indicator.

Shows the channel selected by the¥/a
button on the handlebar. The LCD
display will show optimum channel
readout under either daylight or in
nighttime.




Imprimé au Japon

suzuki|@cClarion

SYSTEME AUDIO

MANUEL DE L'UTILISATEUR DES PIECES EN OPTION

EMETTEUR-RECEPTEUR CB POUR MOTOCYCLETTE

OPERATION

CARACTERISTIQUES

M Synthétiseur numérique a asservissement de phase en boucle pour la
stabilité de la synthétisation de fréquence; circuits compacts.

M Récepteur superhétérodyne a double conversion pour haute sensibilité et
moins d‘interférences dues 3 la fréquence image.

M Sélection du canal croissante et décroissante par bouton-poussoir; sécurité
de la manipulation par une seule main et mémorisation du canal précédent.

M Affichage et indicateurs numériques a cristaux liquides pour une lisibilité
optimum sous une large gamme d’éclairages.

M Deux boutones-poussoirs d’interphone — l'un sur le guidon, I'autre sur la
harre d’appui du passager.

M Dispositif d’élimination de bruit hautes performances.
M Construction anti-vibrante et résistante a |’eau.

M Commutateur UP/DN sur le guidon et la place.

B Equipé la indicateur de CB TX.

Attention
1. N'utiliser cet appareil qu’avec une source d'alimentation en courant
continu de 13,8 V reliée négativement a la terre.

2. Vérifier que cet appareil est relié convenablement et en toute sécurité a
une antenne CB a 40 canaux, par exemple |‘antenne CB SUZUKI.

NUMERO D'INDICATION DE CANAL ET FREQUENCE
AFFECTEE

Canal MHz Canal MHz Canal MHz [ Canal MHz
1 26,965 1 27,085 21 27,215 31 27,315
2 26,975 12 27,105 22 27,225 32 27,325
3 26,985 13 27,115 23 27,255 33 27,335
4 27,005 14 27,125 24 27,235 34 27,345
5 27,015 15 27,135 25 27,245 35 27,355
6 27,025 16 27,155 26 27,265 36 27,365
7 27,035 17 27,165 27 27,275 37 27,375
8 27,055 18 27,175 28 27,285 38 27,385
9 27,065 19 27,185 29 27,295 39 27,395
10 27,075 20 27,205 30 27,305 40 27,405
FONCTION
® Tourner la commande SQUELCH jusqu'au bout
dans le sens contraire des aiguilles d'une montre.
Vous entendrez alors des sifflements.
® Touner la commande SQUELCH lentement dans
B 4 le sens des aiguilles d’'une montre jusqu’a ce que
0 10 le bruit de fond vienne a disparaitre. Le récepteur
CB est alors silencieux et le son du radiocassette
est audible par les casques ou le haut-parleur (du
conducteur et du passager). Cependant, un appel
CB aura priorité sur le silencieux: il sera audible et
le son du radiocassette sera coupé.
0 10 ® Enfoncer le co6té A du bouton de sélection ¥/a

pour sélectionner un canal dans le sens croissant
(vers le canal 40) et le c6téwpour sélectionner un
canal dans le sens décroissant (vers le canal 1).
Chaque fois que le bouton est enfoncé, la CB
syntonise sur le canal suivant, vers le haut ou vers
le bas. Pour une sélection rapide, enfoncer le c6té
adéquat et le maintenir. 1l vous suffit alors de le
reldcher quand le canal voulu est sélectionné. Si
vous dépassez le canal 40, la sélection suivante sera
le canal 1 et les canaux continueraont & défiler.
De méme, si vous dépassez le canal 1, la sélection
suivante sera le canal 40 et les canaux continueront
a défiler.

Pour une sélection dans
fe sens croissant

[

R
QQ\N“ >
-

Pour une sélection dans
le sens décroissant

© ) [ ]
e
N

Pourémettre, enfoncer le bouton d'interphone
situé sur le guidon et le maintenir enfoncé. Le
relacher pour la réception. Parler comme pour
une communication téléphonique, Relacher le

bouton pour la réception.
Remarque e Pendant [‘émission, le son du

radiocassette est éliminé.

[APPAREIL DE COMMANDE DE CB

INTERRUPTEUR PRINCIPAL
Tourner cette commande a droite jusqu

COMMANDE DE VOLUME

‘a ce qu‘un déclic se fasse entendre
pour mettre en marche |'appareil CB. Pour le mettre en arrét, tourner la
commande a gauche jusqu’a ce qu‘un déclic se fasse entendre.

Rotation & droite de cette commande croit le volume.

CB CONTRO' LER

| COMMUTATEUR SUR LA GUIDON|

COMMANDE DE REGLAGE SILEN-
CIEUX (SQUELCH)

Elimina les bruits de fond de la CB (siffle-
ments) audibles entre les émission et
permet une commutation automatique
entre les appels CB et la lecture du radio-
cassette.

Bouton-poussoir d’interphone TALK
L'enfoncer pour activer l’émetteur; le
reldcher pour la réception.

Bouton de sélecion de canal ¥/a

L’enfoncer pour choisir e numéro du cenal suivant: enfoncer a {vers la
droite) et la numére de canal augmente d’une unité; enfoncer w {vers la
gauche) et il décroft d'une unité. Si ce bouton est enfoncé d’un c6té ou
de l'autre pendant plus d’environ une seconde, les numéros de canal ne

cassente de changer.

[COMMUTATEUR SUR LA PLACE]|

Commutateur sur la place

Pour la communication entre le conduc-
teur et le passager. Fonctionne de la
méme maniére que le bouton-poussoir
ou bouton de sélecion CH décrit ci-
dessus.

INDICATEUR DE CB

Indicateur de transmission TX

S'éclaire pendant la transmission f{le
bouton-poussoir de !interphone du
guidon ou de la barre d’appui du passager
étant enfoncé et maintenu tel quel).

Indicateur de canal

Indigue le canal sélectionné par le
bouton de sélection ¥/a placé sur le
guidon. L'affichage & cristaux liquides
donne une lisibilité optimum de jour et
de nuit.




G

Clarion

Limited Warranty
Information and
Registration

This Warranty card is effective
in country where product was
purchased.

¢

Clarion

Renseignements sur la
garantie limitee et
enregistrement

Ce bulletin de garantie est valable dans
le pays ou le produit a été acheté.




‘P11 0D uouel)

inajayoe,| ap aimeubls 19 assaipe
‘wopN/einjeublg pue ssaippy ‘sweu s JaAng

1
|

ainjeubis 13 (3$S34AY ‘3IA0D 3A OHIWNN
‘INON) 1n8puaads np uodwe] /ainjeubig pue

(SS34AAV ‘"ON 3009 ‘IWVN) dwess s, isjeag
6l

1eyoe,p areq/aseyding jo aleq

M%%%%%%%%%%%%%%%%%R
WMCQ:N

uope
uouel

MCQ“N
$of UoL®

uope| oN 31H3S/ oz ,_<_Em
B

2dnodaq /818y 4oeIeg

ueder ui payl

14d 00—8¢S0—18Z

paseyoind sem 19nNpoid 313YM AIIUNOD UI 8A1103448 SI PIed AlUBLIBA SIYL

10INQIIISIQ 10 J9[e3Q INNZNS INOA 19BIUOD PINOYS NOA

‘S181U8D B0IAIBS PBZIIOYINE LOLEID Aue yitm Jo ‘poued Aessem Buunp
1onpoid siyl jo souewopiad 8yl YA $1MNOIHIP Aue dAey NOA pinoys
JLVIS OL ILVIS WOH4 AHVA HOIIHM SLHOIY ¥IHLO IAVH OSTV
AV NOA GNV SLHOIY 1vD31 D14103dS NOA SIAID ALNVHEVM SIHL
H37v30 IMNZNS HNOA A8 Q3HILSIOFY ANV LNO a3

L1ON SI Q4VvD ALNVHYVAA 41 QITVANI IW0D38 AVINL ALNVHYVM SIHL
Q31S3IND3IY 41 ‘G3LN3IS3IHd 38 1SNV QHVI ALNVHHYM

Q3LVAINvA 3HL "QOIY3d ALNVHYVYM 3JHL NIHLIM AYVSSIOAN WV
SHIV4IY INIAT IHL NI 'HITIvAA 1INZNS HNOA A8 Q3Y3LSID3H OGNV
d3.1varnvA 'LNOC d317TI4 38 QINOHS AHVI ALNVHHYM 1 INVIHOJWI
SFHNSVIW ALIIVS Jl3dvdl

3ING ONMIVL @3LvHIdO ANV GITANVH 38 AINOHS 10NA0Hd 3IHL
JTOADHOLOW/INBONWOLNY

ONIAIMA ITHM 12NA0Hd IHL ONILYHIJO HO/ANY ONIAONVH 40
1NO DNISIYY “TVILN3NDISNOO HO 123HId 'SIN3AIOOV I1DADHOLOW
3NGOWOLNY ANV HO4 318VI1 38 LON 1IVHS ‘11700 NOIHVID 3HL
10NQa0Hd 3HL 3SN OL

ALIIGYNI HO 3SN 3HL 40 LNO ONISIHY “IVIININDISNOD YO LI3dId
‘JOVINVA HO SSOT ANV HO4 378vIT1 38 '4i71 700 NOIMVID MVHS
S3IDONVLISWNOIYID ON HIANN "IA08Y HIHO4 13S QOIY3d ALNVHEVAM
3HL NVHL NOILVHNA H3ILVIED ON 3JAVH TIVHS MV 318VIddV
A8 Q3LIGIHOYd INILX3 3HL Ol 1d3I0X3 SIILNVHHYM QINdWNI TV
Buiddiys ul pasnout abewep 10 SSO| Aue

10}y Aupgisuodsss Aue swnsse Jou M P17’ 0D uoue) piedaid sabieyo
Buiddiys yum ‘painsui Ayny ‘judjeainba 1o uoyed jeuibuo s11 w paddiys
aq 1snw 19nposd Byl 'UCIEIS 3DIAIBS AWIBIIEM PIZUOYINE AuB 10 P37 00
uolse|) 01 1ied aA93ep Aue 10 10npoad 8yl puds 01 AIessadau Saw0daq 31 |
pi7 70D UOLE) JO UOIBIISIP

310s 8y} 18 ‘J081aYl 1uswdde|dals 10 ‘1onpoud a8yl Jo Jiedas Byl 03 patiwi|
aq |/eys AUBLIBAA SIy) JBpun P11 70D UOLIBD 40 Alpgisuodsas 3jos ay)
Jtedas 10) 11UD BY1 JO UOIIE|RISUIBL puE

|EAOWB. Y} 10} SISOD 10QE} 10 ‘Siusuwisnipe 10 Buesd peay adel 'saoualay
181U1 |BOLI108[@ 13410 1O DI1EIS JO UOIBUNUIR JSAOS 10U S80p AJueliepn SIyL
P11 9D

uoLg|D) AQ PaysiuIny SUOIIONJISUL 3Y) YUM 8JUBPIODJR Ul UBY] J3YlO0 ‘pasiedal
10 ‘paisnipe ‘pa|jeISUl (PEI0AUUOD USBQ SEY YIYM 10 ‘PIAOWA) 10 Padejap
‘paIal(e JAQWNU [BUBS @Yl PEY SBY YOlym 10 ‘Juapidde 10 1a8Bau ‘asnsiw
01 10algns usaq sey yaiym 1onpoid Aue 01 Ajdde jou S30Op Alueliepp SL
1onposd 01 aBRWEp UL SYNS3J 181U BINIAS AJUBIIBAA UOLIR) panoidde ue
18 UBY) J9Y10 BUOAUB AQ paw0}iad 921A18S I PIOA 2W0J3aq |IIM AJUBIIBAA SIYL

g
8
o
>
>
@
°
<
g
o
5]
£
S
®

uodep ne pwiidwy 00-8250-182

‘p1ayoe @13 e 1npoid 3| NO sAed 3| suep d|qe(eA 1se aiueseb ap unajng adn

NZ0s

juabe No 2.1euUODISSAOUOD 3| 19108IUOD ‘UOLR|D [310140 3JNIAISS AP B1IUID

un 98AB NO UNPOJd 39 ap JUIWAUUOKIOUO) 3| D3AB SPINOLHIP 8P sed U3

'S1v13 $371 NOI3S HIIEVA

AINVANOG SLIOHA $S3HLNV.G 13 SHIINNIILYYd XNV¥O3I1

SLIOHA S3A 3HIVINLIL NOS ¥V 3INNOG 31LNVHVYVO 31130

“1¥NZNS 3HIVNNOISSIONOD

37 YVd 3d1SID3UNI 13 11dW3H 313 SVd V.N 3ILNVHVO 34

NIL377N8 37 IS 330ITVANI. 3HL3 VHENOd 3ILNVHVYO 31130

3ANVYW3Q0 HNS 3LN3S3Hd 3HL3 YHA3A

3a1TVA 3ILNVHYD 340 NIL3TING 371 ‘31ANVHVYO 3a 1v13a

37 LNVAN3d S$3IHIVSS3ID3IN LNIHIAVY.S SNOILvVHVJ3IH S3a

IS "VANOH 34IVYNNOISS3ONOD 371 BVd 3HLSIO3IEN3 13 30I1VA

‘I7dN3Y 3413 11040 3ILNVHYD 30 NIL3TING 37 “LNVLHOdWI

‘311NANOD

Y1 ¥V S3AILVYIIH S3YIVSS303IN SNOILNVYO3Hd S37 S31NO0OL

ANVYN3Hd N3 3SIT71LN 13 3TNdINYIN 3513 VHA3Q LINQ0Hd 30

"INVSINAONOD

N3 LINQ0OYHd NA NOILYSITILN.T 30 NO/L3 NOILYINdINYW v1

30 LNVN3AHNS 311370A00LOW/3T190A0LNY.A LN3IAIJDV NN

HNOd 3719VSNOdS3H NNIL 3H13 LIVHNYS 3N "AL1 "00 NOIYY1D

“LINA0¥d NA NOILVSITiLN.Q

31{0VdVONLT 3@ NO NOLLYSITILN,T 30 LNVYNIAHNS ‘'SLOIFHIONI

NO SLO3HIA 'SIDOVIWNOA NO S3LH3d S3IA HNOd IT18VSNOJS3Y

NN3L 3413 vdYNOd 3N 'ALT 0D NOIEV1D 'S¥YD NNINvY

N3 "3XId SNSSIA-10 FILNVHVYD 3A 1¥13a NV 3"NIIHIAANS

334NA 3NN HIOAY LIVHNVYS 3IN ‘378V0ITddV NOILVINIW

371934 V1 30 3AH3SIH SNOS 'ILIDINdWI JILNVHVYD INNDNY

“Jodsuesy

3] JUBIND UDIIBIOIIPP NO 314ad aun unod §)1jigesucdsas 3UNINE BIWNSSE,U

‘P17 0D uoLEe|D '3duBAR,p SPABRd UONIPPAXA,P SIBl S3| DAAB ‘BOURINSSE

aun sed 119ANOD 1UBWSIPIUA 9133 13 ‘JUBRAIND abe(leqwa un suep no

0,p abe|[equia uos suep §N1094d 3113 HIOP 3SLIOYINE 331AI3S ap 31Udd

No uoLIBD B BSNBMda}IP 80aid auNp NO LNPOJd NP 10AUB INOL

051D 3[NaS €5 € 82 19 Ju3Waoe|dal oS B o Jnpoxd np uonesedsal g

e allwif 8s anueseb 81180 ap 81111 Ne "p17] 0D UoLR|D Bp dNIgesuodsal e

-uonesedas inod jrasedde un p aoeyd

UD 8SILUAJ B] B 12 11B1134 NE SJ11B|34 91AN20,P UleW ap slesy s3f 1u ‘sabe|bas

no auoydolpubew ap saig) sap 9beAOIIAU 3| 1U ‘sanblilda@ suonequmuiad

sanne no anbiiels PS03, 3P UONEUIWIE,| 1U 8IANOD 3U anuesel ane)

P17 "0 "UOLEe|D) Jed $3IUINOJ SUCIIONAISUL

$3P UONOIPRIILOD U3 sgiedpl NO $3B3J ‘S| [BISUI 'SBPJOIJB) PI3 JUO INb XNad

e 1u ‘3i12) NO PINBIP ‘31IPOW 219 @ ALIPS AP CJPWINU 3| JUOP SHNPOId

xne (U anbijdde s au a[|3 ‘1UBPIOJE UN 1GNS NO 20USBIBRU aunlp 13lqo,| ey

JueAe ‘spsiin [ew 219 ueAe sinposd xne sed anbidde s au anueseb a1a)

“3inpoad np uou

-£101IP19P 2UN U3 JURI[NSAI UBNAIIUI UN BNJD3J}3 UOLIE|D PSLIOYINE IDNAIBS
ap a13uad un,nb aine anbuodINb N se 8| SUBP A|INU JUAIAP dijueIeB 31180 |

3§ vouery cmm%

SMOJI0} SB a8 AJUBIIBAA SIY) “S3LUBAINS $3)IUOS allueleb e|
va;wxwmwmm ﬁ%@ .w.‘mum 4%5 you, MOUTIENRIO 13pun "pi7 "0Q UOLEI) 4O ANIIGISUODSAI UL JO JUBIXS BYL PUE AUELIEM SI 4O ! 8p ann ne ‘P17 00 uoue() 3p HpIqesuCdsas B| ap ANPU3IF,) 18 3nueseb 31330
uoHEI) UOLBLD usielD ubpeid (o) cacﬂo uopely VOLEID : suonipuod ayy  -aseyoind 110 4O 91Ep WO1j JedA (1) auo Jo pouad e oy dys ! 3P SUOIIPUOD $37 "1RYIE Jailuaid ap Alep el AP JAIAUIOD € UE (| ) UN 3p 3gaNnp aun

HoueD MML& OLRID USUELD UOLBID UCUBID UOLRID : UBWYIOM pue S|BLAIRW Ul S10343p ||e i1suiebe pajueisem si 1onpoid uolLe) SIyj juepuad UONRIIIGR) 3P INEJIP NO IIA JNOY 811U0D Nueseb 153 uoue(D Hnposd a)
vvmcczm_o acwm UOUBID LOURLY UDLBIY UoL m_uﬁ :
cccmﬁm.a _ W'WZ 2

x“w“%g%%ﬁwaﬁ TR Aueuepp pajiur] uouel) uouey sdpwi sjuesey

Wum UOUBID UOLEID UOUID UOUELD UOUESD UOHBID UOUBID :s:w.oWA

wrsxxE UoPeID Q) wrxexns




